Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

Test Data Appendix of Test Report

1. Duty Cycle

Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5180 Ant1 96.18 0.17 1.59
NVNT a 5200 Ant1 96.02 0.18 1.59
NVNT a 5240 Ant1 96.18 0.17 1.59
NVNT n20 5180 Ant1 95.44 0.2 1.84
NVNT n20 5200 Ant1 95.44 0.2 1.84
NVNT n20 5240 Ant1 95.44 0.2 1.84
NVNT n40 5190 Ant1 91.83 0.37 3.56
NVNT n40 5230 Ant1 91.5 0.39 3.57
NVNT ac20 5180 Ant1 94.69 0.24 2.16
NVNT ac20 5200 Ant1 94.9 0.23 215
NVNT ac20 5240 Ant1 94.69 0.24 2.16
NVNT ax20 5180 Ant1 93.03 0.31 2.88
NVNT ax20 5200 Ant1 93.01 0.31 2.89
NVNT ax20 5240 Ant1 93.03 0.31 2.88
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FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Swept SA

RF AC

Center Freq 5.18000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS

Trig: Free Run
#Atten: 30 dB

Ref Dffset 2.69 dB
Ref 20.00 dBm

peT 4
Mkr1 557.0 ps

-21.40 dBm

5.180000000 GHz

Center 5.180000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~ _
1
]
I B Freq Offset
] 0 Hz
I I -
I I | [
]
I Scale Type
I
I . | Lin
I B -

s Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.200000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

#Avg Type: RMS
Trig: Free Run
#Atten: 30 dB

Ref Dffset 2.68 dB
Ref 20.00 dBm

peT 4
Mkr1 15.00 ps
6.56 dBm

5.200000000 GHz

Center 5.200000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
o i500us| — esgaBm| | Tl
T a100us|  fod6dBm[ | ]
[ 6690ws|  6eBdBm[ | | ] FreqOffset
- ] DlE
-8
) S BN I S [
-]
-] Scale Type
-]
10 I I R R R | i
@ P | ! | B
MSG STATUS

Duty Cycle NVNT a 5200MHz Ant1

Page 2 of 54



Report No: SSP25070404-3E

s Keysight Spectrum Analyzer - Swept SA
RF s AC SENSE:PULSE| [
Center Freq 5.240000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

DET
Mkr1 197.0 ps
Ref 20.00 dBm -22.85 dBm

5.240000000 GHz

Center 5.240000000 GHz Span 0 Hz
Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz

Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
N1t 197.0 us 2285dBm| | —
 2320us|
Freq Offset
I [
I B
S B Scale Type
I B
10 R R || Lin
11 [ O S S I I - | -
:

s Keysight Spectrum Analyzer - Swept SA
] RL RF 30Q AC SENSE:PULSE|
Center Freq 5.180000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

DET
Mkr1 505.0 ps
Ref Offset 2.69 dB
Ref 20.00 dBm 5.96 dBm
-

5.180000000 GHz

Center 5.180000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz
Auto Man

MKR| MODE TRC| SCL! FUNCTION FUNCTION WIDTH FUNCTION WALUE

»

Freq Offset
0 Hz

m

Scale Type

Log Lin

1

Duty Cycle NVNT n20 5180MHz Ant1

Page 3 of 54

FCC ID: 2ATWZ-S0



Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Swept 54
AC SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS

Ref Dffset 2.68 dB
Ref 20.00 dBm

Center 5.200000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

peT 4 .
Mkr1 503.0 ps
4.14 dBm

5.200000000 GHz

Span 0 Hz
Sweep 10.00 ms (10001 pts; 8.000000 MHz

Man

Auto

FUNCTION WIDTH ICTION VALUE

»

Freq Offset
0 Hz

m

Scale Type

Log Lin

1

-
c

Duty Cycle NVNT n20 5200MHz Ant1

' Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.240000000 GHz .

PNO: Fast ~—#— 1rig: Free Run

IFGain:Low #Atten: 30 dB

SENSE:PULSE

#Avg Type: RMS

Ref Dffset 2.68 dB
Ref 20.00 dBm

Center 5.240000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

DET [ N
Mkr1 86.00 ps
6.76 dBm

5.240000000 GHz

Span 0 Hz
Sweep 10.00 ms (10001 pts

CF Step
8.000000 MHz
Auto Man

MKR| MODE TRC| SCL!

FUNCTION

FUNCTION WIDTH ICTION VALUE

»

Freq Offset
0 Hz

m

Scale Type

Log Lin

1

-
c

Duty Cycle NVNT n20 5240MHz Ant1

Page 4 of 54



Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

s Keysight Spectrum Analyzer - Swept SA
RF < AC
Center Freq 5.190000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS

Ref Dffset 2.68 dB
Ref 20.00 dBm

peT 4 .
Mkr1 240.0 ps
2.70 dBm

5.190000000 GHz

Center 5.190000000 GHz Span 0 Hz
Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
e 2a00us|  270dBm| —— | SS—
[ e50us|  3414dBm| ]
7 7T BT ] ] Freq Offset
I I 0Hz
I I -
I I |
I I
I ] Scale Type
I ]
10 I ] -
11 [ I I — — | =
MSG STATUS

Duty Cycle NVNT n40 5190MHz Ant1

s Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.230000000 GHz
Foatow

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS

Ref Dffset 2.68 dB
Ref 20.00 dBm

Center 5.230000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

DET [ N
Mkr1 271.0 ps
4.46 dBm

5.230000000 GHz

Span 0 Hz
Sweep 10.00 ms (10001 pts

CF Step
8.000000 MHz
Man

Auto

MKR| MODE TRC| SCL!

FUNCTION FUNCTION WIDTH ICTION VALUE

»

Freq Offset
0 Hz

m

Scale Type

Log Lin

1

-
c

Duty Cycle NVNT n40 5230MHz Ant1

Page

5 of 54



Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

s Keysight Spectrum Analyzer - Swept SA
RF < AC
Center Freq 5.180000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS

Ref Dffset 2.69 dB
Ref 20.00 dBm

peT 4 .
Mkr1 23.00 ps
9.81 dBm

5.180000000 GHz

Center 5.180000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
o 2300us|  estaBm| | Tl
T 4000us|  fieedBm[ | [ ]
[ s130ws| _gotdBm[ | | ] FreqOffset
- ] DlE
-8
) S BN I S [
-]
-] Scale Type
-]
10 I I R R R | i
@ P | ! | B
MSG STATUS

Duty Cycle NVNT ac20 5180MHz Ant1

s Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.200000000 GHz
Foatow

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS

Ref Dffset 2.68 dB
Ref 20.00 dBm

DET [ N
Mkr1 279.0 ps
-22.41 dBm

5.200000000 GHz

Center 5.200000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL| X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~
I ] —— | SS—
[ 3040ups] I N A
] ] Freq Offset
- - - ] 0 Hz
) ) EN A -
I I I R B [
- ]
- ] Scale Type
- ]
R A D D . (o Lin
I N E I D -

Duty Cycle NVNT ac20 5200MHz Ant1

Page 6 of 54



Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Swept 54

AC

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

#Avg Type: RMS
Trig: Free Run
#Atten: 30 dB

Ref Dffset 2.68 dB
Ref 20.00 dBm

peT 4 .
Mkr1 152.0 ps
12.28 dBm

5.240000000 GHz

Center 5.240000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
e i520us|  1zz8dBm| | el
T i7sowe|  AietdBm| | | ]
T e20us|  Ald8dBm| | [ ] Freq Offset
I I I N B 0Hz
-
I S IR I B |
-]
e S ) Scale Type
- 1]
10 [ R R R S | . Lin
11 | I s I I I I
MSG STATUS

Duty Cycle NVNT ac20 5240MHz Ant1

s Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.180000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

#Avg Type: RMS
Trig: Free Run
#Atten: 30 dB

Ref Dffset 2.69 dB
Ref 20.00 dBm

Center 5.180000000 GHz
Res BW 8 MHz

5.180000000 GHz

Span 0 Hz
Sweep 10.00 ms (10001 pts

CF Step
8.000000 MHz
Man

#VBW 8.0 MHz

Auto

MKR| MODE TRC| SCL!

FUNCTION WIDTH ICTION VALUE

»

Freq Offset
0 Hz

m

Scale Type

Log Lin

1

-
c

Duty Cycle NVNT ax20 5180MHz Ant1

Page 7 of 54



Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

' Keysight Spectrum Analyzer - Swept SA
RF s AC

Center Freq 5.200000000 GHz .

PNO: Fast ~—#— 1rig: Free Run

IFGain:Low #Atten: 30 dB

SENSE:PULSE

#Avg Type: RMS

Ref Dffset 2.68 dB
Ref 20.00 dBm

Center 5.200000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

peT 4 .
Mkr1 102.0 ps
5.67 dBm

5.200000000 GHz

Span 0 Hz
Sweep 10.00 ms (10001 pts; 8.000000 MHz

Man

Auto

FUNCTION WIDTH ICTION VALUE

»

Freq Offset
0 Hz

m

Scale Type

Log Lin

1

-
c

Duty Cycle NVNT ax20 5200MHz Ant1

' Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.240000000 GHz .

PNO: Fast ~—#— 1rig: Free Run

IFGain:Low #Atten: 30 dB

SENSE:PULSE

#Avg Type: RMS

Ref Dffset 2.68 dB
Ref 20.00 dBm

Center 5.240000000 GHz

DET [ N
Mkr1 175.0 ps
9.34 dBm

5.240000000 GHz

Span 0 Hz
Sweep 10.00 ms (10001 pts

CF Step
8.000000 MHz
Auto Man

FUNCTION

FUNCTION WIDTH ICTION VALUE

»

Freq Offset
0 Hz

m

Scale Type

Log Lin

1

-
c

Res BW 8 MHz #YBW 8.0 MHz
MKR| MODE TRC| SCL| X Y
175.0 us 9.34 dBm
2010ups 7.17dBm
548.0 us -22.40 dBm
[ I
[ I
[ I
I A
I
I
10 - ]
1 I I R I
MSG

Duty Cycle NVNT ax20 5240MHz Ant1

Page 8 of 54



Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5180 Ant1 8.29 0.17 8.46 24 Pass
NVNT a 5200 Ant1 8 0.18 8.18 24 Pass
NVNT a 5240 Ant1 9.12 0.17 9.29 24 Pass
NVNT n20 5180 Ant1 7.28 0.2 7.48 24 Pass
NVNT n20 5200 Ant1 7.19 0.2 7.39 24 Pass
NVNT n20 5240 Ant1 8.05 0.2 8.25 24 Pass
NVNT n40 5190 Ant1 6.46 0.37 6.83 24 Pass
NVNT n40 5230 Ant1 6.64 0.39 7.03 24 Pass
NVNT ac20 5180 Ant1 9.41 0.24 9.65 24 Pass
NVNT ac20 5200 Ant1 8.68 0.23 8.91 24 Pass
NVNT ac20 5240 Ant1 9.48 0.24 9.72 24 Pass
NVNT ax20 5180 Ant1 4.98 0.31 5.29 24 Pass
NVNT ax20 5200 Ant1 4.95 0.31 5.26 24 Pass
NVNT ax20 5240 Ant1 5.73 0.31 6.04 24 Pass

Note 1: Total power=Conducted power + Duty factor
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. Keysight Spectrum Analyzer - Channel Power
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. Keysight Spectrum Analyzer - Channel Power
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. Keysight Spectrum Analyzer - Channel Power
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. Keysight Spectrum Analyzer - Channel Power
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. Keysight Spectrum Analyzer - Channel Power
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. Keysight Spectrum Analyzer - Channel Power
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Man
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. Keysight Spectrum Analyzer - Channel Power
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. Trig: Free Run
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Center Freq: 5.180000000 GHz
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#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 1 MHz

Channel Power

4.98 dBm /20 MHz

Center Freq
5.180000000 GHz

#VBW 3 MHz

Power Spectral Density

-68.03 dBm /Hz

Freq Offset
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STATUS.
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. Keysight Spectrum Analyzer - Channel Power

[ [ntl
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#IFGain:Low

-
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Ref Offset 2.68 dB
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Center 5.2 GHz
#Res BW 1 MHz

Channel Power

4.95 dBm /20 MHz

Center Freq
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CF Step
4.000000 MHz
Man
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Auto

Power Spectral Density

-68.06 dBm /Hz
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. Keysight Spectrum Analyzer - Channel Power
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#IFGain:Low

. Trig: Free Run

[03:11:49 PM Aug 13, 2025
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SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100
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#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

5.73 dBm /20 MHz

Center Freq
5.240000000 GHz

#VBW 3 MHz

Power Spectral Density

-67.28 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ax20 5240MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5180 Ant1 20.64 Pass
NVNT a 5200 Ant1 21.118 Pass
NVNT a 5240 Ant1 21.099 Pass
NVNT n20 5180 Ant1 21.322 Pass
NVNT n20 5200 Ant1 21.521 Pass
NVNT n20 5240 Ant1 21.42 Pass
NVNT n40 5190 Ant1 41.121 Pass
NVNT n40 5230 Ant1 41.029 Pass
NVNT ac20 5180 Ant1 21.823 Pass
NVNT ac20 5200 Ant1 22.301 Pass
NVNT ac20 5240 Ant1 22.616 Pass
NVNT ax20 5180 Ant1 22.155 Pass
NVNT ax20 5200 Ant1 22.427 Pass
NVNT ax20 5240 Ant1 22.213 Pass
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. Keysight Spectrum Analyzer - Occupied BW

[ [ntl
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-
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Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Mkr3 6.190544 GHz
-27.852 dBm

Center Freq
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Span 30 MHz
Sweep 1.333 ms|

Center 5.18 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 14.3 dBm

Occupied Bandwidth

16.697 MHz
223.78 kHz
20.64 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT a 5180MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[02:51:51 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.200000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.210793 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.2 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 14.1 dBm

Occupied Bandwidth

16.760 MHz
233.73 kHz
21.12 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT a 5200MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

[02:53:40 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.240000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

MM

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.25078 GHz
-27.746 dBm

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 15.2 dBm

16.717 MHz

Transmit Freq Error
x dB Bandwidth

230.56 kHz
21.10 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT a 5240MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[02:59:36 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.775 MHz
219.06 kHz
21.32 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.19088 GHz

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 13.7 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n20 5180MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

[03:00:35 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.200000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr3 6.210973 GHZ
-29.847 dBm

Center Freq
5.200000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.2 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 13.3 dBm

Occupied Bandwidth

17.796 MHz
211.97 kHz
YARYR | F

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n20 5200MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[03:01:36 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.240000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 5.250945 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.24 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 14.1 dBm

Occupied Bandwidth

17.756 MHz
234.72 kHz
21.42 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n20 5240MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

[03:06:44 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.190000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr3 6.210811 GHZ
-33.464 dBm

Center Freq
5.190000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.19 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 12.7 dBm

Occupied Bandwidth

36.229 MHz
250.60 kHz
41.12 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n40 5190MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[03:08:14 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.230000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.250806 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

e

Span 60 MHz
Sweep 1.333 ms|

Center 5.23 GHz
#Res BW 300 kHz

CF Step
6.000000 MHz
Man

#VBW 1 MHz

Total Power 12.9 dBm

Occupied Bandwidth

36.229 MHz
291.72 kHz
41.03 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT n40 5230MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

[03:02:56 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.180000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Mkr3 6.191088 GHz
-25.674 dBm

Center Freq
5.180000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.18 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 15.6 dBm

Occupied Bandwidth

17.906 MHz
177.04 kHz
21.82 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac20 5180MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[03:04:00 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.200000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.211353 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.2 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 14.9 dBm

Occupied Bandwidth

17.893 MHz
202.13 kHz
22.30 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ac20 5200MHz Ant1
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Report No: SSP25070404-3E FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [03:05:24 PMAug 13, 2025

Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr3 6.261515 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 15.9 dBm
17.915 MHz

Transmit Freq Error 207.34 kHz % of OBW Power 99.00 %

x dB Bandwidth 22.62 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ac20 5240MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [03:09:42 PMAug 13,2025

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.191279 GHz

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 12.3 dBm
19.016 MHz

Transmit Freq Error 201.21 kHz % of OBW Power 99.00 %

x dB Bandwidth 22.16 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ax20 5180MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

[03:10:59 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.200000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr3 6.211417 GHZ
-34.699 dBm

Center Freq
5.200000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.2 GHz
#Res BW 300 kHz

CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 11.7 dBm

Occupied Bandwidth

19.039 MHz
203.68 kHz
22.43 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax20 5200MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[03:12:10 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.240000000 GHz

#|FGain:Low Radio Device: BTS

Mkr3 6.261313 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.24 GHz
#Res BW 300 kHz

CF Step
3.000000 MHz
Man

#VBW 1 MHz

Total Power 12.5 dBm

Occupied Bandwidth

19.031 MHz
205.89 kHz
22.21 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

-26dB Bandwidth NVNT ax20 5240MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5180 Ant1 16.545
NVNT a 5200 Ant1 16.538
NVNT a 5240 Ant1 16.52
NVNT n20 5180 Ant1 17.651
NVNT n20 5200 Ant1 17.712
NVNT n20 5240 Ant1 17.685
NVNT n40 5190 Ant1 36.275
NVNT n40 5230 Ant1 36.262
NVNT ac20 5180 Ant1 17.747
NVNT ac20 5200 Ant1 17.774
NVNT ac20 5240 Ant1 17.745
NVNT ax20 5180 Ant1 18.961
NVNT ax20 5200 Ant1 18.981
NVNT ax20 5240 Ant1 18.979
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Report No: SSP25070404-3E FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [12:14:33 PMAug 13, 2025

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.175419 GHZ

Ref Offset 2.69 dB
Ref 22.69 dBm

5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 14.4 dBm
16.545 MHz

Transmit Freq Error FALNER{F] % of OBW Power 99.00 %

x dB Bandwidth 20.06 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5180MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [02:51:41 PMAug 13,2025

Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.195467 GHz

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 14.2 dBm
16.538 MHz

Transmit Freq Error 237.48 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.83 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5200MHz Ant1
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Report No: SSP25070404-3E FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [02:53:31 PMAug 13, 2025

Frequency

Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

5.240000000 GHz

Center 5.24 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 15.3 dBm
16.520 MHz

Transmit Freq Error 231.70 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.00 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5240MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [02:59:11 PMAug 13,2025

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.178974 GHZ

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 13.5 dBm
17.651 MHz

Transmit Freq Error 215.94 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.67 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5180MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

[03:00:25 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.200000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr1 6.192737 GHZ
-2.8400 dBm

Center Freq
5.200000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.2 GHz
#Res BW 200 kHz

CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 13.4 dBm

Occupied Bandwidth

17.712 MHz
236.65 kHz
20.73 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n20 5200MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[03:01:26 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.240000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 6.247743 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.24 GHz
#Res BW 200 kHz

CF Step
3.000000 MHz
Man

#VBW 620 kHz

Total Power 14.2 dBm

Occupied Bandwidth

17.685 MHz
252.32 kHz
20.61 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n20 5240MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

[03:06:34 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.190000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Mkr1 6.177802 GHZ
-3.1096 dBm

Center Freq
5.190000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.19 GHz
#Res BW 430 kHz

CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 12.8 dBm

Occupied Bandwidth

36.275 MHz
229.89 kHz
41.83 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n40 5190MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[03:08:04 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.230000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 6.234326 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.23 GHz
#Res BW 430 kHz

CF Step
6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 12.9 dBm

Occupied Bandwidth

36.262 MHz
305.01 kHz
41.63 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n40 5230MHz Ant1
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Report No: SSP25070404-3E

. Keysight Spectrum Analyzer - Occupied BW

FCC ID: 2ATWZ-S0

RF

Center Freq 5.180000000 GHz

#IFGain:Low

SENSE:PULSE] [

=S =
[03:02:46 PM Aug 13, 2025

Center Freq: 5.180000000 GHz
. Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

Radio Std: None Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth

#VBW 620 kHz

Total Power

17.747 MHz

Transmit Freq Error 200.11 kHz
x dB Bandwidth 21.72 MHz

x dB

5.173241 GHz
-0.19182 dBm

Center Freq
5.180000000 GHz

Span 30 MHz
CF Ste|
Sweep_1.333 ms 3000000 MHs

15.7 dBm

% of OBW Power 99.00 %

-26.00 dB

STATUS.

OBW NVNT ac20 5180MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.200000000 GHz

#IFGain:Low

SENSE:PULSE] [

=S =
[03:02:50 PM Aug 13, 2025

Center Freq: 6.200000000 GHz

. Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

Radio Std: None Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.774 MHz

Transmit Freq Error 201.12 kHz
x dB Bandwidth 21.68 MHz

#VBW 620 kHz

Total Power

% of OBW Power
x dB

5.193181 GHz

Center Freq
5.200000000 GHz

Span 30 MHz
CF Ste|
Sweep_1.333 ms 3000000 MHs

Man
15.1 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT ac20 5200MHz Ant1
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Report No: SSP25070404-3E

. Keysight Spectrum Analyzer - Occupied BW

FCC ID: 2ATWZ-S0

RF

Center Freq 5.240000000 GHz

-

#IFGain:Low

[ [ntl

Frequency

SENSE:PULSE] [
Center Freq: §.240000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[03:05:14 PM Aug 13, 2025
Radio Std: Nene

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth

5.241491 GHz
-0.44435 dBm

Center Freq
5.240000000 GHz

Span 30 MHz
Sweep 1.333 ms|

15.9 dBm

#VBW 620 kHz 3.001?0';08;?4':

Total Power

17.745 MHz

Transmit Freq Error
x dB Bandwidth

225.95 kHz
22.46 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT ac20 5240MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.180000000 GHz

. Trig: Free Run

#IFGain:Low

[ [ntl

Frequency

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

[03:09:31 PM Aug 13, 2025
Radio Std: Nene

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth
18.961 MHz

204.01 kHz
21.60 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.180915 GHZ

Center Freq
5.180000000 GHz

Span 30 MHz

#/BW 620 kHz Sweep 1.333 ms|

CF Step
3.000000 MHz

Man
Total Power

12.3 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OoBW

NVNT ax20 5180MHz Ant1
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Report No: SSP25070404-3E

FCC ID: 2ATWZ-S0

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

[03:10:49 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.200000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 5.194552 GHZ
-4.9626 dBm

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 11.8 dBm

18.981 MHz

Transmit Freq Error
x dB Bandwidth

203.57 kHz
21.98 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT ax20 5200MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

[03:11:59 PM Aug 13, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 200 kHz
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5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5180 Ant1 -2.43 0.17 -2.26 1 Pass
NVNT a 5200 Ant1 -2.17 0.18 -1.99 1 Pass
NVNT a 5240 Ant1 -1.56 0.17 -1.39 11 Pass
NVNT n20 5180 Ant1 -3.3 0.2 -3.1 1 Pass
NVNT n20 5200 Ant1 -3.61 0.2 -3.41 1 Pass
NVNT n20 5240 Ant1 -2.95 0.2 -2.75 11 Pass
NVNT n40 5190 Ant1 -7.26 0.37 -6.89 1 Pass
NVNT n40 5230 Ant1 -6.94 0.39 -6.55 1 Pass
NVNT ac20 5180 Ant1 -1.17 0.24 -0.93 11 Pass
NVNT ac20 5200 Ant1 -2.26 0.23 -2.03 1 Pass
NVNT ac20 5240 Ant1 -1.17 0.24 -0.93 11 Pass
NVNT ax20 5180 Ant1 -5.33 0.31 -5.02 1 Pass
NVNT ax20 5200 Ant1 -5.91 0.31 -5.6 1 Pass
NVNT ax20 5240 Ant1 -5.2 0.31 -4.89 1 Pass

Note 1: Total PSD=Conducted PSD + Duty factor
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6. Band Edge

Condition Mode Frequency (MHz) Antenna Max Value (dBm) Limit (dBm) Verdict
NVNT a 5180 Ant1 -40.29 -27 Pass
NVNT a 5240 Ant1 -46.33 -27 Pass
NVNT n20 5180 Ant1 -37.55 -27 Pass
NVNT n20 5240 Ant1 -45.91 -27 Pass
NVNT n40 5190 Ant1 -33.14 -27 Pass
NVNT n40 5230 Ant1 -46.47 -27 Pass
NVNT ac20 5180 Ant1 -37.89 -27 Pass
NVNT ac20 5240 Ant1 -46.48 -27 Pass
NVNT ax20 5180 Ant1 -44.73 -27 Pass
NVNT ax20 5240 Ant1 -46.87 -27 Pass
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7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBm) Verdict
NVNT a 5180 Ant1 -34.77 -27 Pass
NVNT a 5200 Ant1 -34.65 -27 Pass
NVNT a 5240 Ant1 -35.16 -27 Pass
NVNT n20 5180 Ant1 -34.48 -27 Pass
NVNT n20 5200 Ant1 -35.06 -27 Pass
NVNT n20 5240 Ant1 -32.22 -27 Pass
NVNT n40 5190 Ant1 -35.01 -27 Pass
NVNT n40 5230 Ant1 -34.97 -27 Pass
NVNT ac20 5180 Ant1 -34.08 -27 Pass
NVNT ac20 5200 Ant1 -34.7 -27 Pass
NVNT ac20 5240 Ant1 -34.99 -27 Pass
NVNT ax20 5180 Ant1 -34.59 -27 Pass
NVNT ax20 5200 Ant1 -34.84 -27 Pass
NVNT ax20 5240 Ant1 -34.27 -27 Pass

Note: Testing is carried out with frequency rang 30MHz to the 40GHz, above 27GHz not recorded for no spurious

point have a margin of less than 20dB with respect to the limits.
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